



BeneCare Medical
a trading name of Benefoot UK Ltd

TEST REPORT ON BENECAST™ PLASTER OF PARIS BANDAGE

Product: Plaster of Paris Bandages

Specification

Test Items	Reference Data	Test Data
1. Appearance	Free from loose powder	PASS
2. Fibre Identification	Pure Cotton	PASS
3. Weight per unit area	26.1g/m ²	PASS
4. Warp & Weft	30x20(in)	PASS
5. Yarn	40's	PASS
6. Width	±3mm	PASS
7. Length	±100mm (2.7m)	PASS
8. Weight of Bandage	≥420g/m ²	PASS
9. Dipping Time	5-8 seconds	7 seconds
10. Setting Time	3 minutes	PASS
11. Content of CaSO ₄ ·1/2H ₂ O	≥88%	PASS
12. Dropping Powder	≤3%	PASS

Conclusion: It complies with the standards of the company.

Signed:

Alachs.

